



## INSPECTION REPORT

### PG PARAGLIDERS

Inspection report number: **PG\_998.2015**

#### SAMPLE DATA

Manufacturer name: **Axis Paragliding**

Contact person **Radek Šimoník**

Street **Nove Sandy 39**

Post code / place **Brno, 602 00**

Country **Czech Republic**

Gliders Manufacturers name: **Pluto3**

Gliders Manufacturers Size: **S**

Category: **B**

Maximum weight in flight (kg): **85**

Minimum weight in flight (kg): **60**

Sample flight serial number: **145070140S**

Sample load serial number: **n/a**

Weight of the paraglider (kg): **4.32**

Place of declaration: **Villeneuve**

Director management : **Alain Zoller**

Date of issue: **01.03.2016**

Signature:

**Air Turquoise SA**, having thoroughly assessed the sample mentioned hereunder, declare it was found conform with all requirements defined by the following norms:

**EN 926-2 |2013 & EN 926-1|2006 and LTF NFL II 91/09 chapter 3 Paraglider and Apendix 1 and 2**

Present declaration's scope only extends to the conformity of a given sample, on a given date and in a given place – as mentioned here above.

This inspection report contain the following test and is complet with the test report number PG1 to PG2, 71.8.2 Flight test report, 71.4.3 PG MEASUREMENT and 71.6.3 PG LINE BREAKING STRENGHT

INSPECTION REPORT:	RESULTS	INSPECTORS	PLACE	DATE
FLIGHT TEST:	<b>B</b>	DP CT	Villeneuve	12.11.2015
PG 1 SHOCK TEST	<b>On size ML</b>			
PG 2 SUSTAINED LOAD TEST	<b>On size ML</b>			
MEASUREMENT	<b>POSITIVE</b>	CT	Villeneuve	19.02.2016
LINE BREAKING STRENGTH	<b>POSITIVE</b>	AZ	Villeneuve	13.11.2015

This declaration must not be reproduced in part without the written permission of AIR TURQUOISE SA.

End of inspection